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Issue Date: 05-02-2025
Client: BODYSTEEL AND SILVER CO,, LTD.
63, Moo 5, Soi Wat Bang-Co Yaek Rong-Foam Kanchanaphisek Road,
Bang Ma-Nang, Bang Yai, NONTHABURI 11140 Thailand
Sample identified by client:
Sample Name G18K-IAXN-08 0.8x6 RIGHT
Sample Description ATTACHMENT
Manufacturer/Vendor Bodysteel and Silver Co., Ltd.
Country of origin Thailand
Sample identified by Bodysteel and Silver:
Sample No. S-25-0109/01
Sample Apparent Attachment, yellow gold color.
Quantity Submitted 1 Piece(s)
Sample receiving Date 05-02-2025
Testing Period 05-02-2025 to 05-02-2025
Test Method:
Test Method ISO 23345 : 2021
Environment Ambient temperature 24.1 °C / Relative humidity 53.7 %

Test Device
Colimator size (mm)
Measuring time (sec.)
Calibration standard

Fischerscope® XRAY XAN 250

Test Result(s):

0.06
30
Calibration Std set.
Element Result (%)
Au (Gold) 75.65
Ag (Silver)* 15.01
Cu (Copper)* 8.90
Zn (Zinc)* 0.44

“The test result is not accredited by ISO/IEC 17025 : 2021

Natnicha I.

Natnicha Inkaew
Labolatory Staff
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18K GOLD FLASH ATTACHMENT
ATT. SIZE )

0.8mm (for 1.2mm internal) 6mm

For and on behalf of
Bodysteel and Silver Co., Ltd.

W1

Walairat Tamee
QA/QC Manager

This report is specific to the tested samples only. The results must not be partially copied without permission in writing from the laboratory, except when reproducing the report.
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